Water treatment-Env.Dep. Dr. Ahmed Hassoon Ali

Lecture One

o207
RRORERIES AN

COREVNUTRENAYS OF WATED

Asst Piof Uy, Ansd rasseun Al

Environmental Engineering Department- Third Stage




Water treatment-Env.Dep. Dr. Ahmed Hassoon Ali

PROPERTIES AND CONTAMINANTS OF WATER

1.1 Introduction

Methods used for the treatment of a raw water will depend on the
properties of the water and the  presence and concentrations  of

any contaminants.

Groundwater usually have low levels of colour and turbidity and
consistent microbiological quality, although water from shallow wells and
some springs may be more variable. Particular problems may include high or
low pH value and alkalinity and high concentrations of iron, manganese,
[...]
blades. (L/W =5)2>Cy4=1.2

(L/W =20)>C4=15
A,: area of the paddles, m*
vp: velocity of the paddle relative to the water, m/s
The velocity of the paddle relative to the water is 75% of the absolute peripheral
velocity of the paddle.

Notice: The paddles impart a velocity

V — 7Zﬂd to the water, so the velocity of the
pabs 53 | paddle must exceed the the relative
V =0.75v pabs velocity. Experience has shown that the
prel relative velocity of the water is 75% of

the rotational velocity of blades.

Where
n: rotational speed of the blades, rps
d: diameter from center to center of each paddle blade, m

Design Criteria:

e The general design criteria for a basic rectangular flocculation tank are as follows:

e Energy input: Gt=10,000 to 100,000, t =5x10” s average, G=30 s™ average, 10-70
range

e DT: 20-30 minutes at Qmax.

e Depth: 10-15°

e Stages: 3-4 common, 2-6 range

e Among the first considerations are the selection of the mode of mixing and the
physical relationship between the flocculators and clarifiers. Subsequent decisions
include: the number of tanks, number of mixing stages and their energy level and
baffling type

e Design usually based on:

-22 -



Water treatment Dr.Ahmed Hassoon Ali

- DT
- mixing energy level (G).

Example: A water treatment plant is designed to process 100 ML/d. The flocculator is
30 m long, 15 m wide, and 5 m deep. Revolving paddles are attached to four horizontal
shafts that rotate at 1.5 rpm. Each shaft supports four paddles that are 200 mm wide, 15 m
long and centered 2 m from the shaft. Assume the mean water velocity to be 70% less than
paddle velocity and Cp = 1.8. All paddles remain submerged all the time.

Find:
a) the difference in velocity between paddles and water
b) the value of G and
C) the Camp number.

Solution

a)  Rotational speed, V, = 2’675 4

where V, = velocity of paddle blades, m/s

n = rpm
r distance from shaft to centre of paddle, m

V, = %5 =0.31 mfs

Speed differential = 70% x 0.31 m/s = 0.22 m/s
3
b)  p= 2
where A, paddle area = 0.2 X 15 x 4 x 4 = 48 m?
1.8x48x1000x(0.22)

P= > = 460W = 460 W

(i.e. m*x kg x m3x m%=2 =m%kgs> =W (kg ms?ms?)

P 0.5
o =[5

Vu
vV = tank volume =30 x 15 x 5 = 2250 m®
uw = viscosity = 1cP = 1 x 10 kgm™s™
P = 460W

4&) 0.5

G = (—SJ = 14.3s"

2250x10

(i.e. m? kgs® x m® x kg™ ms]®® = [s%%° = s

-23 --



Water treatment Dr.Ahmed Hassoon Ali

C) The retention time of the flocculator is found by dividing the tank volume by the
flow rate:
2250 m?

= 32.4 min
100x10° x(24 x60)™"

Camp no. =Gt=14.3x32.4x60=27800
This value is within the normal range of 20,000 and 200,000.

Effluent structure (diffusion wall)

The diffusion wall separating flocculation and sedimentation tanks is of
concrete, with circular ports. Diffusion wall is used to distribute the flow into
the sedimentation tank and consequently to prevent floc breakup.

Let velocity through the port = 0.15 m/sec (to prevent floc breakup)
S.A=QN=1157/0.15=7.176 m’

If diameter of port = 12.5 cm

.". area of each port = 7t1(0.125)2 =0.0123m?

Number of ports =7.176 / 0.0123 = 628 provide in Ssix rows

2 rows of 104 opening and 4 rows of
_» 105 opening of 0.125 m

OOOOOOOOOOOO/O'OOOOOOOOOOOOOOOOOOOOOOOOOOOOOOO

CO0O0OOCOOO0OCODOOCODOODOCOOOOODOCOOOOOOOOOODOO0OOOOOCOC0OO

ﬂﬂGGGGGGI'_‘lquﬂGGC’QGGGI'_"IDGGGOQ\GGGGOGDDGOGCIG‘GDGDDGG
QOO0 000 0000000000000 00DO0000OVO00DO000O0O0DO0CO0OO00COO0O0O0O00O0O0

ElI'JGGGGGGDCIFDGODD-GGDDDODGOQ\GGDCIODDDGOGE‘IGGDGDDGG

C0O000OCO0OO000000O0O0O0O00DO0OO0OOO0OOCODO0OOOO0O0O0OO0OO0OO0OO0OO0OOOCO0O0O0O

=24 --



Water treatment Dr.Ahmed Hassoon Ali

Example: A flocculation basin is to be designed and the design flow for the basin is 13.0
MGD. The basin is to be a cross—flow horizontal- shaft, paddle-wheel type with a mean
velocity gradient of 26.7 sec™ (at 50 F), a detention time of 45 min, and a GT value from
50,000 to 100,000. Tapered flocculation is to be provided in three compartments of equal
depth. The G values are to be 50, 20, and 10 sec™. The basin is to have a width of 90 ft to
adjoin an existing basin. The paddle wheels are to have blades with a 6-in width and length
of 10 ft. The outside blades should clear the floor by 1 ft and be 1 ft below the water
surface. There are to be six blades per paddle wheel, and the blades should have a clear
spacing of 12 in. Adjacent paddle wheels should have a clear spacing of 30 to 36 in.
between blades. The wall clearance is 12-18 in. Determine:

a. The basin dimensions (1 in. increments).
b. The paddle—wheel design.
c. The power to be imparted to the water in each compartment.

Solution

a. The basin dimensions.

_ 13000000gal : ft®
= =2 x45minx
1440 min 7.48gal

= 54,311 ft°
Avrea of the profile section = 54311 ft*/ 90 ft = 603.46 ft*
Let X = Compartment width and depth
(3X)*X = 603.46 ft?
X =14.183 ft=14 ft- 3 in
3X = (3) (14 ft-3in) = 42 ft-9 in
V= (14.25) (42.75) (90.0) = 54, 827 ft®
b. Assume 7 wheels with 6 in x 10 ft blades.
Let the spacing between wheels be s and between wheels and wall be %2 s

7s+ 7(10 ft) = 90 ft

s = 2.86 ft or 34.3 in which is between 30 to 36 in.
Try 6 blades per wheel as shown in the drawing

- 95 -



Water treatment Dr.Ahmed Hassoon Ali

DI D2 D1

D1 =14.25" - (2)(1’) - 2(3/12°) = 11.75°

D2 =11.75’-(2)(1°)- 2(3/12°) =2(3/12°) = 8.75°

D3 =8.75 — (2)(1’)- 2(3/12°) —2(3/12°) = 6.25

Area of blades per shaft = (0.5°*10°)(6)(7) = 210 ft*

Cross section of basin = (14.25”) (90”) = 1282.5 ft®

% Area = (210/1282.5)*100% = 16.4% (between 15 to 20 %)

c. The power to be imparted to the water in each compartment

1st compartment

P=pVG?

- 26 --



Water treatment Dr.Ahmed Hassoon Ali

P = (2.73*107 Ib-sec/ft?) * (50/sec)?* (54827 ft*/ 3)
=1.2473 ft-lb/sec = 2.27 HP

2nd compartment

P =pVG?
P = (2.73*107 Ib-sec/ft?) * (20/sec)?* (54827 ft*/ 3)
=199.57 ft-lb/sec = 0.363 HP

3rd compartment

P =puVG®

P = (2.73*10° Ib-sec/ft?) * (10/sec)’* (54827 ft*/ 3)
= 49.89 ft-Ib/sec = 0.091 HP

Total HP = 2.72 HP

Example

Given: A flocculation basin. Q=12MGD, horizontal shaft, paddle wheel. The mean G=
255 @ 50°F. t=45min. The Gt must be between 50,000-100,000. Use 3 stages of equal
depth in which the G’s decrease: 45, 20, and 10. L=0.5W, L=3H. The paddles are to be
made of redwood, 10°x6”. The outside blade is to be 1.5’ from the floor of the tank as well
as from the top of the water surface. Use 6 blades/wheel and maintain a clear spacing of
12” between blades. Adjacent wheels are to maintain a clear spacing of 24-36” between
blades. The wall clearance is to be between 12-18”. Cp=1.50 for the paddles. Use the
power equations P=.97CpAv°® and P=pMG2.

Example
Treatment plant with capacity 50*10° I/day. This treatment plant required 20

mg/l alum. If the water alkalinity as CaCO; is 6 mg/l. Find the yearly alum
guantity and the quantity of CaO which is used as coagulant aid? Atomic
weights: Al=27, 0O=16, H=1, C=12, Ca=40

Example
Design a coagulation tank if Q=3000 m*/day, G=700s™, D.T=60s, viscosity=

1.03*10° N.s/m?

=27 --



Lecture Six

Environmental Engineering Department- Third Stage

101 5-2016




Sedimentation Tank [DR. AHMED HASSOON ALI |

6.1 Definition of Sedimentation:
It is the process of removing solid particles heavier than water by gravity force.

e Particles that will settle within a reasonable period of time can be removed
using a sedimentation tank (also called clarifiers).

e Sedimentation is used in water treatment at the locations indicated in Figures
1 through 4.

6.2 Applications of sedimentation in water treatment:

1. Plain settling ( or pre-sedimentation) of river surface water .

2. In filtration treatment plants treating surface water to removes flocculated solids.
The sedimentation tank comes after the flocculation tank.

3. In Softening treatment plants treating hard water to removes flocculated solids.
The sedimentation tank comes after the flocculation tank.

4. In aeration treatment plant removing iron and manganese from ground water.

Screen

Sedimentation

Coagulation Flocculation

Filtration Disinfection Storage Distribution

Figure 1: Filtration Treatment Plant (River Water)



Sedimentation Tank [DR. AHMED HASSOON ALI |

Sedimentation

Surface #
> >

water

Coagulation Flocculation

. Hlfratinr 2 s —— Nirtributine,

Ground
Water

~ i CY

Rapid Mixing Flocculation

Filtration Disinfection Distribution

Figure 3: Softening Treatment Plant Single stage softening

Ground

Water Aeration Sedimentation Filtration
well

[aREbim Distribution
-

Figure 4 : Aeration Treatment Plant
(iron and manganese removal plant)




Sedimentation Tank [DR. AHMED HASSOON ALI |

6.3 Geometry of sedimentation tanks:

Sedimentation tanks are either rectangular or circular tanks:

Rectangular basins are the simplest design, allowing water to flow
horizontally through a long tank. This type of basin is usually found in
large-scale water treatment plants. Rectangular basins have a variety of
advantages - predictability, cost-effectiveness, and low maintenance. In
addition, rectangular basins are the least likely to short-circuit,
especially if the length is at least twice the width. A disadvantage of
rectangular basins is the large amount of land area required.

Square or circular sedimentation basins with horizontal flow are often
known as clarifiers. This type of basin is likely to have short-
circuiting problems.




Figure 2 : Filtration Treatment Plant

§ R

Figure 7 : Circular sedimentation Tank




Sedimentation Tank [DR. AHMED HASSOON ALI |

' - :‘; Effluent

Vit

—h g ®1 it ' Sludge
Influent

A circular sedimentation basin (Taken from D.S. Sarai, 2006)

Ground

Water Aeration Sedimentation Filtration
well

Distribution

-

'Figure 4 : Aeration Treatment Plant
(iron and manganese removal plant)

6.4 Zones of sedimentationtank
All sedimentation basins have four zones - the inlet zone, the settling zone, the
sludge zone, and the outlet zone, as shown in fig

Fig (9) Zones of sedimentation tank
-5-



Sedimentation Tank [DR. AHMED HASSOON ALI |

6.4.11nlet zone
The two primary purposes of the inlet zone of a sedimentation basin
are to distribute the water and to control the water velocity as it enters the
tank. In addition, inlet devices act to prevent turbulence of the water. The
incoming flow in a sedimentation basin must be evenly distributed across the
width of the basin to prevent short-circuiting.  Short-circuiting is a
problematic circumstance in which water by passes the normal flow path
through the tank and reaches the outlet in less than the normal detention time.

Two types of inlets are shown below, Fig (10). The stilling wall, also known as
a perforated baffle wall or diffusion wall, spans the entire tank from top to
bottom and from side to side. Water leaves the inlet and enters the settling zone
of the sedimentation basin by flowing through the holes evenly spaced across
the stilling wall.

Fig (10): Types of inlet zone



Sedimentation Tank [DR. AHMED HASSOON ALI |

The second type of inlet allows water to enter the tank by first flowing through
the holes evenly spaced across the bottom of the channel and then by flowing
under the baffle in front of the channel. The combination of channel and baffle
serves to evenly distribute the incoming water.

6.4.2 Settling zone

After passing through the inlet zone, water enters the settling zone where
water velocity is greatly reduced. This is where the bulk of flock settling
occurs and this zone will make up the largest volume of the sedimentation
tank. For optimal performance, the settling zone requires a slow, even flow
of water. The settling zone may be simply a large expanse of open water.
But in some cases, tube settlers and lamella plates, such as those shown in
Fig. (11), are included in the settling zone.

Fig (11) Tube settlers and lamella plates



Sedimentation Tank [DR. AHMED HASSOON ALI |

6.4.3 Outlet zone
The outlet zone controls the water flow out of the sedimentation tank.
Like the inlet zone, the outlet zone is designed to prevent short-circuiting of
water in the basin. In addition, a good outlet will ensure that only well settled
water leaves the tank. The outlet can also be used to control the water
level in the basin. Outlets are designed to ensure that the
water flow out of the sedimentation tank has the minimum amount of
flock suspended in it. The best quality water is usually found at the very top
of the sedimentation basin, so outlets are usually designed to skim this water
off the sedimentation tank. A typical outlet zone begins with a baffle in
front of the effluent. This baffle prevents floating material from escaping the
sedimentation tank. After the baffle comes the effluent structure, which
usually consists of a launder, weirs, and effluent piping. A typical effluent
structure is shown in Fig. (12)

To Effluent Piping
Nolch
—,
Weir . <
—
} L
Launder



Sedimentation Tank [DR. AHMED HASSOON ALI |

#
3
ZF
=
%
r
¥
)
#
o
»
A
-
A
-l
-7
|
{
-1

_”!.

i

5

¥

Fig (12) typical effluent structure

The primary component of the effluent structure is the effluent launder, a
trough which collects the water flowing out of the sedimentation tank and
directs it to the effluent piping. The sides of a launder typically have weirs
attached. Weirs are walls preventing water from flowing uncontrolled into the
launder. Weirs serve to skim the water evenly off the tank. A weir usually has
notches, holes, or slits along its length. These holes allow water to flow into the
weir. The most common type of hole is the V-shaped notch shown on the figure
above which allows only the top inch or so of water to flow out of the
sedimentation basin. Conversely, the weir may have slits cut vertically along its
length, an arrangement which allows for more variation of operational water
level in the sedimentation basin. Water flows over or through the holes in the
weirs and into the launder. Then the launder channels the water to the outlet, or
effluent pipe. This pipe carries water away from the sedimentation tank and to
the next step in the treatment process. The effluent structure may be located at
the end of a rectangular sedimentation tank or around the edges of a circular
clarifier. Alternatively, the effluent may consist of finger weirs, an arrangement
of launders which extend out into the settling tank as shown in Fig. (13).



Sedimentation Tank [DR. AHMED HASSOON ALI |

—
> R
—
N
Finger Weirs

-
Ees < ;
A LA e e e

.

Fig. (13) Finger weirs

6.4.4 Sludge zone
The sludge zone is found across the bottom of the sedimentation basin where

the sludge collects temporarily. Velocity in this zone should be very slow to
prevent resuspension of sludge. A drain at the bottom of the tank allows the
sludge to be easily removed from the tank. The tank bottom should slope
toward the drains to further facilitate sludge removal. Slopes: Rectangular 1%
towards inlet and circular 8%.

-10 -



Sedimentation Tank [DR. AHMED HASSOON ALI |

Long Rectangular Settling Basin

<Click play to see working of sludge scraper>

Effluent

Q | T o, | Drawoff
(b) Elevation

Scraper Board
Drive _7& pe \ Skimmer \

Influent | 7 ; Y N 7
= \y v ws 2 |
) ﬁ{:ﬂl‘ Eé‘ Effluent
; N\
s Sprockets Chains K
udge \ |
Hopper W ki _;@J .
— —
: - — ]

Sludge

Drawoff
(b) Longitudinal Section

Fig. (14): Sludge zone

-11 -



Sedimentation Tank [DR. AHMED HASSOON ALI |

6.5 Types of Settlin
With such heterogeneous wastewaters/water and variable flows during the

settling process in a sedimentation tank it is possible that four types of settling
may occur. In general, four types of settling phenomena have been defined . The
four types of settling are described below, and shown graphically in Fig. 15.:

Type I. Discrete particle settling - Settling of particles in a suspension of low
solids concentration, particles settle as individual entities, with little or no interaction
with adjacent particles.

Type II: Flocculent Particles — Individual particles tend to coalesce, or flocculate,
increasing their mass and settling rate.

Type IlI: Hindered or Zone settling — The particles tend to remain in fixed